
water

Review

Biotechnology for Gas-to-Liquid (GTL) Wastewater
Treatment: A Review

Riham Surkatti 1,2, Muftah H. El-Naas 1,* , Mark C. M. Van Loosdrecht 2 ,
Abdelbaki Benamor 1 , Fatima Al-Naemi 3 and Udeogu Onwusogh 4

1 Gas Processing Center, Qatar University, Doha 2713, Qatar; riham.abubakr@qu.edu.qa (R.S.);
benamor.abdelbaki@qu.edu.qa (A.B.)

2 Department of Biotechnology, Delft University of Technology, NL 2628 BC Delft, The Netherlands;
M.C.M.vanLoosdrecht@tudelft.nl

3 Department of Biology, Qatar University, Doha 2713, Qatar; f.naemi@qu.edu.qa
4 Qatar Shell RTC, Doha 3747, Qatar; Udeogu.Onwusogh@shell.com
* Correspondence: muftah@qu.edu.qa

Received: 8 June 2020; Accepted: 18 July 2020; Published: 27 July 2020
[...]
the biological treatment was investigated under anaerobic conditions [16]. Majone et al. [113] studied 

the biodegradation of synthetic F–T wastewater with high COD content (around 28,000 mg/L) 

resulted from long-chain alcohol using a continuous-flow packed-bed biofilm reactor in lab scale. 

They gradually increase the content of COD in the tests in order to investigate the inhibitory effect of 

long-chain alcohol concentration. 

The organic load and long-chain alcohol concentration were gradually increased up to 20 g 

COD/L/d, and the reactor performance was monitored in terms of COD reduction, methane 

production, and effluent concentration of major components. They concluded that 80% of COD was 

reduced through H2 or acetate reactions. Moreover, the residual effluent COD from the anaerobic 

reactor consisted of acetic and propionic acids that can be easily degraded under aerobic conditions 

[113]. It should be mentioned that the key factor of the successful F–T wastewater treatment is 

avoiding the excessive accumulation of butyric acid and propionic acid that can be achieved by 

reducing Hydraulic Retention Time (HRT) and lower pH value in system [121]. 

As mentioned in Section 3.2 most of the COD content results from short chain alcohol (SCA) that 

can be anaerobically degraded and converted into methane (Figure 3). Based on the wastewater 

effluent composition, the conversion of alcohol is obtained through a set of reactions into methane 

gas (reactions (1) to (5)). Methanol is directly converted into methane, and the hydrocarbons are not 

degraded in the process. Other alcohols and VFAs longer than acetate are converted by H2− and 

acetate-releasing oxidation reactions; the released acetate and H2 accounts for methane production 

[113]. 

 

Figure 3. pathway of the anaerobic conversion of alcohol to methane[113]. Figure 3. pathway of the anaerobic conversion of alcohol to methane [113].

It should be mentioned here that anaerobic treatment of F–T wastewater showed high inhibition
effect to the microorganisms caused by the presence of long-chain alcohols (from 6 to 10 C atoms)
that represents around 7.6% of the total COD content. The inhibition effect of these alcohols can be
overcome through the adaptation of microorganism before the treatment process [113]. Additionally,
the use of anaerobic biological treatment must be enhanced by combining it with an aerobic process for
the treatment of high organic load rates.

Combination of the anaerobic biological treatment with the chemical techniques to overcome the
incomplete degradation problem for long chain alcohol in high organic load was introduced by other
researchers [15,16]. Bio-electrochemical systems (BES), that are based on the use of electrochemically
active bacteria as catalyst for oxidation and/or reduction reactions at the anode and/or the cathode,
has been applied in F–T wastewater treatment [16,111]. In addition to the improvement in the treatment
performance, an enhancement in biogas production was achieved by coupling anaerobic digester with
a BES [94,96]. Wang et al. [17] used Bio-electrochemical system (BES) parallel to the up-flow anaerobic
sludge blanket (UASB) to enhance the treatment of F–T wastewater treatment characterized with high
COD concentration (from 29,000–31,000 mg/L). The role of electric field in this system were to offer more
reductive microenvironment that maintain the pH range, and reduce the values of oxidation-reduction
potential (ORP). The applied treatment process was able to increase COD % reduction and methane
production from 72.1% and 1.77 L/L.d in the control group, to the values of 86.8% and 2.31 L/L.d,
in BES-UASB, respectively [17]. A micro-electrolysis cell (MEC) system was applied and engaged with



Water 2020, 12, 2126 20 of 27

up-flow anaerobic sludge blanket (UASB) system for F–T wastewater treatment at pilot scale level.
The wastewater treatment system consisted of a regulating tank for pH adjustment, an MEC system
and, finally, a UASB reactor. The application of this system resulted in reducing the pH influent to the
value of 4.99 at the final operation stage, in addition to the maximum COD reduction and methane
production of 93.5% and 2.01 m3/m3.d, respectively [122].

Furthermore, biological systems can be combined with chemical agents, such as Zero valent iron
(ZVI) that is generally utilized as a reductive agent for pollutants control. Recently, scrap Zero valent
iron ZVI was applied and combined with the biological systems for F–T wastewater treatment in order
to reduce the process cost and improve the anaerobic biological treatment [123]. SZVI was used in
up-flow anaerobic fixed bed (UAFB) reactor to study the F–T wastewater purification and compared
with controlled UAFB reactor. The role of SZVI was to buffer the acidity of the raw wastewater, and at
the same time introduce more reductive microenvironment for methanogens. The obtained results
indicated enhancement in the COD reduction and methanol production of 11.2% and 0.42 L/L.d,
respectively [123]. Although the use of ZVI in the anaerobic biological system could be suitable for
generating iron oxides (IO) and enhancing the removal efficiency, it may not be used for pilot scale
applications. Direct addition of ZVI shavings or powder may cause a rise in iron precipitation, hence,
it was suggested for use in plate electrodes [42].

4. Summary and Future Prospective

Several researchers have focused their efforts, in recent years, on the aerobic and anaerobic
biological treatment of industrial wastewater, in which several reactors were developed to reduce
the concentration of organic compounds to the acceptable limit. Most of the studies available in the
open literature concentrated on the reduction of, COD and TOC from industrial wastewater using
pure culture or mixed culture consisted of yeast, bacteria fungus and microalgae. Among them,
the removal of alcohol and VFA that are considered as major contaminants in GTL wastewater
are rarely studied under aerobic conditions; however, the removal of the alcohols and VFA is well
documented using several anaerobic reactors. Although advanced biological treatments, such as
cells immobilization and application of bio-nanotechnology for industrial wastewater treatment
have been thoroughly reviewed in the literature, the number of studies that have highlighted the
biological treatment of GTL wastewater, which is mainly generated from F–T process, are rather limited.
Anaerobic biological treatment showed good performance in the F–T wastewater treatment, but it still
suffers from some drawbacks, including the accumulation of butyric acid and propionic acid, as well as
the generation of considerable amounts of sludge. To overcome this drawback, it is often suggested to
optimize the anaerobic biological treatment process or to combine anaerobic biological treatment with
an aerobic treatment processor to modify the anaerobic reactor by adding a chemical treatment step.
This combination, however, may possess some disadvantages, such as high cost and long start up time.

Detailed knowledge on the development of biological treatment of GTL wastewater is still lacking
in the literature; thus, future research is recommended in this area in order to improve GTL wastewater
treatment process. Biological treatment of GTL wastewater, especially F–T process, using pure culture
or co-cultured system under aerobic conditions should be further investigated with more emphasize on
process cost and retention time reduction as well as complete degradation of the organic compounds
in the wastewater. The biological system must be improved by addressing biomass immobilization
in suitable carriers and introducing new nanoparticles that has low cost and more effective at the
same time. This may also improve the strength and durability of the process and makes the GTL
wastewater treatment applicable and scalable. Finally, reactor design and modeling of new reactors
with immobilized biomass must be re-examined, and considerable attention must be given to the
optimization of the biological treatment of GTL wastewater for a better removal efficiency of organic
pollutants at lower costs and more stable processes.



Water 2020, 12, 2126 21 of 27

Author Contributions: Investigation, R.S., M.H.E.-N. and A.B.; resources, R.S., F.A.-N. and U.O.; data curation,
R.S. and F.A.-N.; writing—original draft preparation, R.S., M.H.E.-N. and M.C.M.V.L.; writing—review and editing,
R.S., M.H.E.-N. and M.C.M.V.L.; visualization, R.S.; supervision, M.H.E.-N. and M.C.M.V.L.; project administration,
M.E and A.B; funding acquisition, M.H.E.-N. All authors have read and agreed to the published version of
the manuscript.

Funding: This research was funded by Qatar National Research Fund (a member of Qatar Foundation) through
Grant # NPRP 100129170278.

Acknowledgments: The authors would like to acknowledge the support of Qatar National Research Fund
(a member of Qatar Foundation) through Grant # NPRP 100129170278. The findings achieved herein are solely the
responsibility of the authors.

Conflicts of Interest: The authors declare no conflict of interest.

Nomenclature

ABR Anaerobic Baffled Reactor
AFBR Anaerobic Fluidized Bed Reactor
AMBBR Anaerobic Moving Bed Biofilm Reactor
AMBBS Anaerobic Moving Bed Biofilm Reactors
AnMBR Anaerobic Membrane Bioreactor
ASBR Anaerobic Sequential Batch Reactor
BES Bio-Electrochemical System
BOD Biological Oxygen Demand
COD Chemical Oxygen Demand
cWAO Catalytic Wet Air Oxidation
DNP Di-Nitrophenol
DnBR Denitrification Baffled Reactor
FBB Fluidized Bed Bioreactor
FBR Fluidized Bed Bioreactor
FFR Fixed Film Reactor
F–T Fischer–Tropsch
GAC Granular Activated Sludge
GTL Gas-to-liquid
HCH Hydrocarbons
HRT Hydraulic Retention Time
IAFMBR Integrated Anaerobic Fluidized Bed Bioreactor
LCA Long Chain Alcohol
MASBR Modified Anaerobic Sequential Batch Reactor
MEC Micro-electrolysis Cell
MNPs Magnetic Nanoparticles
NAO Non-acid oxygenated
OC Organic Carbon
ORP Oxidation-reduction Potential
PBC Rotating Biological Contactor
RBR Packed Bed Reactor
PUF Polyurethane Foam
PVA Polyvinyl alcohol
SBBR Spouted Bed Bioreactor
SCA Short Chain Alcohol
SRB Sulpher Reducing Bacteria
TCE Trichloroethylene
TDS Total Dissolved Solids
TOC Total Organic Carbon
TPH Petroleum Hydrocarbon
TPR Tricking Packed-Bed Reactors



Water 2020, 12, 2126 22 of 27

TSS Total Suspended Solids
UASB Upflow Anaerobic Sludge Reactors
USR Up-flow Anaerobic Solid Reactor
VFA Volatile Fatty Acids
ZVI Zero Valent Iron

References

1. Wang, W.; Han, H.; Yuan, M.; Li, H. Enhanced anaerobic biodegradability of real coal gasification wastewater
with methanol addition. J. Environ. Sci. 2010, 22, 1868–1874. [CrossRef]

2. Zhang, M.; Tay, J.H.; Qian, Y.; Gu, X.S. Coke plant wastewater treatment by fixed biofilm system for COD
and NH3-N removal. Water Res. 1998, 32, 519–527. [CrossRef]

3. Sirtori, C.; Zapata, A.; Oller, I.; Gernjak, W.; Agüera, A.; Malato, S. Decontamination industrial pharmaceutical
wastewater by combining solar photo-Fenton and biological treatment. Water Res. 2009, 43, 661–668.
[CrossRef] [PubMed]

4. Kurniawan, T.A.; Chan, G.Y.S.; Lo, W.H.; Babel, S. Physico-chemical treatment techniques for wastewater
laden with heavy metals. Chem. Eng. J. 2006, 118, 83–98. [CrossRef]

5. Damjanović, L.; Rakić, V.; Rac, V.; Stošić, D.; Auroux, A. The investigation of phenol removal from aqueous
solutions by zeolites as solid adsorbents. J. Hazard. Mater. 2010, 184, 477–484. [CrossRef]

6. Al-Khalid, T.; El-Naas, M.H. Aerobic biodegradation of phenols: A comprehensive review. Crit. Rev. Environ.
Sci. Technol. 2012, 42, 1631–1690. [CrossRef]

7. Gao, D.W.; Hu, Q.; Yao, C.; Ren, N.Q. Treatment of domestic wastewater by an integrated anaerobic
fluidized-bed membrane bioreactor under moderate to low temperature conditions. Bioresour. Technol. 2014,
159, 193–198. [CrossRef]

8. Mujtaba, G.; Rizwan, M.; Kim, G.; Lee, K. Removal of nutrients and COD through co-culturing activated
sludge and immobilized Chlorella vulgaris. Chem. Eng. J. 2018, 343, 155–162. [CrossRef]

9. Tziotzios, G.; Teliou, M.; Kaltsouni, V.; Lyberatos, G.; Vayenas, D.V. Biological phenol removal using
suspended growth and packed bed reactors. Biochem. Eng. J. 2005, 26, 65–71. [CrossRef]

10. Ettayebi, K.; Errachidi, F.; Jamai, L.; Tahri-Jouti, M.A.; Sendide, K.; Ettayebi, M. Biodegradation of polyphenols
with immobilized Candida tropicalis under metabolic induction. FEMS Microbiol. Lett. 2003, 223, 215–219.
[CrossRef]

11. El-Naas, M.H.; Mourad, A.H.I.; Surkatti, R. Evaluation of the characteristics of polyvinyl alcohol (PVA)
as matrices for the immobilization of Pseudomonas putida. Int. Biodeterior. Biodegrad. 2013, 85, 413–420.
[CrossRef]

12. Mukherjee, P.; Ahmad, A.; Mandal, D.; Senapati, S.; Sainkar, S.R.; Khan, M.I.; Parishcha, R.; Ajaykumar, P.V.;
Alam, M.; Kumar, R.; et al. Fungus-Mediated Synthesis of Silver Nanoparticles and Their Immobilization in
the Mycelial Matrix : A Novel Biological Approach to Nanoparticle. Nano Lett. 2001, 1, 515–519. [CrossRef]

13. Schrinner, M.; Proch, S.; Mei, Y.; Kempe, R.; Miyajima, N.; Ballauff, M. Stable bimetallic gold-platinum
nanoparticles immobilized on spherical polyelectrolyte brushes: Synthesis, characterization, and application
for the oxidation of alcohols. Adv. Mater. 2008, 20, 1928–1933. [CrossRef]

14. Fan, J.; Chen, D.; Li, N.; Xu, Q.; Li, H.; He, J.; Lu, J. Adsorption and biodegradation of dye in wastewater
with Fe3O4@MIL-100 (Fe) core–shell bio-nanocomposites. Chemosphere 2018, 191, 315–323. [CrossRef]

15. Enyi, G.; Nasr, G.; Burby, M. Economics of wastewater treatment in GTL plant using spray technique. Int. J.
Energy Environ. 2013, 2, 571–582.

16. Wang, D.; Ma, W.; Han, H.; Li, K.; Hao, X. Enhanced treatment of Fischer–Tropsch (F-T) wastewater by
novel anaerobic biofilm system with scrap zero valent iron (SZVI) assisted. Biochem. Eng. J. 2017, 117, 66–76.
[CrossRef]

17. Wang, D.; Han, H.; Han, Y.; Li, K.; Zhu, H. Enhanced treatment of Fischer-Tropsch (F-T) wastewater
using the up-flow anaerobic sludge blanket coupled with bioelectrochemical system: Effect of electric field.
Bioresour. Technol. 2017, 232, 18–26. [CrossRef]

18. Müller, N.; Worm, P.; Schink, B.; Stams, A.J.M.; Plugge, C.M. Syntrophic butyrate and propionate oxidation
processes: From genomes to reaction mechanisms. Environ. Microbiol. Rep. 2010, 2, 489–499. [CrossRef]

http://dx.doi.org/10.1016/S1001-0742(09)60327-2
http://dx.doi.org/10.1016/S0043-1354(97)00231-5
http://dx.doi.org/10.1016/j.watres.2008.11.013
http://www.ncbi.nlm.nih.gov/pubmed/19046757
http://dx.doi.org/10.1016/j.cej.2006.01.015
http://dx.doi.org/10.1016/j.jhazmat.2010.08.059
http://dx.doi.org/10.1080/10643389.2011.569872
http://dx.doi.org/10.1016/j.biortech.2014.02.086
http://dx.doi.org/10.1016/j.cej.2018.03.007
http://dx.doi.org/10.1016/j.bej.2005.06.006
http://dx.doi.org/10.1016/S0378-1097(03)00380-X
http://dx.doi.org/10.1016/j.ibiod.2013.09.006
http://dx.doi.org/10.1021/nl0155274
http://dx.doi.org/10.1002/adma.200702421
http://dx.doi.org/10.1016/j.chemosphere.2017.10.042
http://dx.doi.org/10.1016/j.bej.2016.09.012
http://dx.doi.org/10.1016/j.biortech.2017.02.010
http://dx.doi.org/10.1111/j.1758-2229.2010.00147.x


Water 2020, 12, 2126 23 of 27

19. El-Naas, M.H.; Al-Zuhair, S.; Alhaija, M.A. Removal of phenol from petroleum refinery wastewater through
adsorption on date-pit activated carbon. Chem. Eng. J. 2010, 162, 997–1005. [CrossRef]

20. Sonune, A.; Ghate, R. Developments in wastewater treatment methods. Desalination 2004, 167, 55–63.
[CrossRef]

21. El-Naas, M.H.; Surkatti, R.; Al-Zuhair, S. Petroleum refinery wastewater treatment: A pilot scale study.
J. Water Process Eng. 2016, 14, 71–76. [CrossRef]

22. Wang, W.; Han, H. Recovery strategies for tackling the impact of phenolic compounds in a UASB reactor
treating coal gasification wastewater. Bioresour. Technol. 2012, 103, 95–100. [CrossRef]